5″ Ladder Bracket Kit

Description

Used to support 5″ ladder rack directly off of 5/8″ threaded rod
Includes:

  • (1) 5″ ladder support bracket
  • (2) 5/8″ flat washers
  • (2) 5/8″ lock washers
  • (2) 5/8″ hex nuts
  • (2) “J” bolts
  • (2) 5/16″ lock washers
  • (2) 5/16″ hex nuts

Finish: Telephone equipment gray powder coat (standard)


Part No. Weight (Lbs)
5LADDERBARKIT 1.75 Contact for Purchase

Note: Threaded rod not included in ladder bracket kit


Back to All
Metal-Tech Partners